USA LIGHTS FOR APRILIA MOJITO CUSTOM 2T (ENGINE APRILIA) 2002

USA lights for Aprilia Mojito Custom 2T (engine Aprilia) 2002
 
(1)  AP8134951
R.SUPPORT TURN INDICATOR Part information
 
(2)  AP8127503
REAR LH TURN INDICATOR Part information
 
(3)  AP8127504
REAR RH TURN INDICATOR Part information
 
(4)  AP8124889
TURN INDICATOR LENS Part information
 
(4)  AP8124889
TURN INDICATOR LENS Part information
 
(4)  AP8124889
TURN INDICATOR LENS Part information
 
(4)  AP8124889
TURN INDICATOR LENS Part information
 
(5)  AP8127500
RH FRONT TURN INDICATOR Part information
 
(6)  AP8127501
LH FRONT TURN INDICATOR Part information
 
(7)  AP8152338
SCREW W/ FLANGE Part information
 
(7)  AP8152338
SCREW W/ FLANGE Part information
 
(8)  AP8150451
LOW SELF-LOCKING NUT Part information
 
(8)  AP8150451
LOW SELF-LOCKING NUT Part information
 
(9)  AP8224237
 
(10)  AP8152392
SELF-TAP SCREW 2,9X32 Part information
 
(10)  AP8152392
SELF-TAP SCREW 2,9X32 Part information
 
(10)  AP8152392
SELF-TAP SCREW 2,9X32 Part information
 
(10)  AP8152392
SELF-TAP SCREW 2,9X32 Part information
 
(11)  AP8149034
NUMBER PLATE SUPPORT Part information
 
(12)  AP8234217
PLATE HOLDER SUPPORT Part information
 
(13)  AP8124718
REAR REFLECTOR, RED Part information
 
(14)  AP8150011
WASHER 4,3X12X1 Part information
 
(15)  AP8150204
 
(16)  AP8152338
SCREW W/ FLANGE Part information
 
(17)  AP8152306
SELF-LOCKING NUT M5 Part information
 
(18)  AP8224532
 
(19)  AP8124925
LIGHT ASSEMBLY Part information
 
(20)  AP8220553
 
(21)  AP8224236
CHROMED RING NUT Part information
 
(22)  AP8124923
HEADLIGHT WIRING W/HARNESS Part information
 
(23)  231215
LAMP HS1 35+35W 12V
LAMP 12V/35/35W HS1 (HALOGEN)
Part information
 
(24)  AP8127277
TAILLIGHT, CHR. Part information
 
(25)  AP8224565
TAILLIGHT WIRING HARN. Part information
 
(26)  AP8224229
TAILLIGHT LENS
TAILLIGHT LENS
Part information
 
(27)  AP8224567
RED N.PLATE LIGHT WINDOW Part information
 
(28)  AP8224169
NUMBER-PLATE LIGHT Part information
 
(29)  AP8152279
SCREW W/ FLANGE M6X20 Part information
 
(29)  AP8152279
SCREW W/ FLANGE M6X20 Part information
 
(30)  AP8152299
SELF-LOCKING NUT M6 Part information
 
(30)  AP8152299
SELF-LOCKING NUT M6 Part information
 
(31)  AP8152277
SCREW W/ FLANGE M6X12 Part information
 
(32)  AP8152299
SELF-LOCKING NUT M6 Part information
Part number Description
# 1
AP8134951
R.SUPPORT TURN INDICATOR Contact
# 2
AP8127503
REAR LH TURN INDICATOR
# 3
AP8127504
REAR RH TURN INDICATOR
# 4
AP8124889
TURN INDICATOR LENS
# 5
AP8127500
RH FRONT TURN INDICATOR Contact
# 6
AP8127501
LH FRONT TURN INDICATOR Contact
# 7
AP8152338
SCREW W/ FLANGE
# 8
AP8150451
LOW SELF-LOCKING NUT
# 9
AP8224237
CAP
# 10
AP8152392
SELF-TAP SCREW 2, 9X32 Contact
# 11
AP8149034
NUMBER PLATE SUPPORT
# 12
AP8234217
PLATE HOLDER SUPPORT
# 13
AP8124718
REAR REFLECTOR, RED
# 14
AP8150011
WASHER 4, 3X12X1
# 15
AP8150204
NUT M4
# 16
AP8152338
SCREW W/ FLANGE
# 17
AP8152306
SELF-LOCKING NUT M5
# 18
AP8224532
HEADLIGHT
# 19
AP8124925
LIGHT ASSEMBLY Contact
# 20
AP8220553
GASKET
# 21
AP8224236
CHROMED RING NUT
# 22
AP8124923
HEADLIGHT WIRING W/HARNESS Contact
# 23
AP8127113
231215
LAMP HS1 35+35W 12V
LAMP 12V/35/35W HS1 (HALOGEN)
# 24
AP8127277
TAILLIGHT, CHR. Contact
# 25
AP8224565
TAILLIGHT WIRING HARN. Contact
# 26
AP8224566
AP8224229
TAILLIGHT LENS
TAILLIGHT LENS
# 27
AP8224567
RED N.PLATE LIGHT WINDOW
# 28
AP8224169
NUMBER-PLATE LIGHT
# 29
AP8152279
SCREW W/ FLANGE M6X20
# 30
AP8152299
SELF-LOCKING NUT M6
# 31
AP8152277
SCREW W/ FLANGE M6X12
# 32
AP8152299
SELF-LOCKING NUT M6
Here are all the parts relating to the USA lights of your MOJITO 2002. These are all genuine parts to assure you the best possible repair which will last.

FRAME Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ENGINE Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

ACCESSORIES Parts for Aprilia Mojito Custom 2T (engine Aprilia) 2002

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...